0ABE|( T
!

WY

W) W

®

No. CODE ITEM QTY [ UNIT PRICE NOTE
=75 & % L1 HE &
1 CRANK CASE 1
959 —RER
2 BLADE 1
X F &R
3 HANDLE 1
R ILER
4 |R003-007600 |ENGINE 1 TJ023V-AF92
I Ty
5 |A028-002019 |BLADE COVER 1
FHAHh/\—
6 |G051-000970 |NAME LABEL 2
EEINIL
7 |G052-004080 |WARNING LABEL 1
J—=2 5 —)L
8 |G053-007920 |SERIAL NO LABEL 1
2 &S ESFVT50
9 |R180-TE7F04 |MANUAL 1
EikERBAE
10 |R180-TES8FOJ |CE DECLARATION 1
CEEZZ

#REF!

(3)




CRANK CASE 05204 —X&F

No. CODE ITEM QTY [ UNIT PRICE NOTE

=75 & % L1 HE &

1 |TE1-A041000 [CLUTCH CASE 1
IIIYFHr—R

2 |TE5-0013000 |CRANK CASE UPPER ASSY 1
959 —RX E4EST

2-1 [TE5-A005000 |CRANK CASE UPPER 1
95097 —XE

2-2 [136-145 DRUM 1
(NoZN

2-3 [TE1-A050000 |PINION L 1
E-#>X7L

2-4 [TE1-A045000 |SLIDE PLATE 1
OyrERASA R

2-5 [K354-060010 |BEARING UU 6001 1
FEEEEZUU 6001

2-6 [K353-006080 |BEARING ZZ 608 1
RBEEEHZZZ 608

2-7 [R055-000100 |GREASE NIPPLE 1
HSYR=wTIL

2-8 [K010-030050 |SCREW M3 x5 2
AL M3 x5

3 |TE5-0002000 |CRANK CASE LOWER ASSY 1
59— T

3-1 [TE5-A006000 |CRANK CASE LOWER 1
9595 —RXF

3-2 [TE1-A045000 |SLIDE PLATE 1
OYyRRSAFHR

3-3 [K353-006080 |BEARING ZZ 608 2
REBEEEHZZZ 608

3-4 |K010-030050 |SCREW M3 x5 2
AR RL M3 x5

4 |TE1-A059000 |FRONT STOPPER 1
JAVERARRYIS—

5 |K081-05016T |BOLT M5X 16 10
FNATUTRILEP2MS5 X 16

6 [TE1-A043000 |CRANK GEAR 1
IS5 9XT5%E

7 |TE1-A044000 [ROD ASSY 2
=b1

8 [K283-026000 |SNAP RING STW26 1
CHZIEHERSTW 26

9 |A325-103004 |BRACKET 1
b 1)

10 [A286-112004 |FELT 1
)Lk

11 |K073-050146 |BOLT M5x 14 1
7500V Yk M5 % 14

12 |K164-060000 |UF vk M6 1
NUT M6

13 |K010-050100 |%Z~/N4al M5x 10 2
SCREW M5 x 10

14 |[K151-050000 |/"fFvk2 M5 2

NUT M5

#REF!

(4)




BLADE X758

No. CODE ITEM QTY | UNIT PRICE NOTE
=75 E % L1 HE &
1 |TE1-A056000 |GUIDE PLATE 1
2R
2 |TE4-B330700 |BLADE 2
LETHE
3 |A287-110002 |BLADE GUARD 1
JL—FH—F
4 |A040-002009 SCREW 4 L=19
HRSARER
5 |G040-005000 |SCREW 1 L=26
HASARER
6 008-250 WASHER 5
HRSARDT v+
7 |K164-060000 [NUT M6 4
Urvk M6

#REF!

(5)




HANDLE /2 RJLER
No. CODE ITEM QTY | UNIT PRICE NOTE
=75 E % L1 HE &
1 |TE2-5033000 |HANDLE ASSY 1
AW IV :hva
1-1 [TE2-1052000 |REAR HANDLE ASSY 1 nEREY
Y7\ RIVHEST
TE2-5002000 |FRAME L ASSY 1 PEREY
BhiR L — L LA
TE2-5003000 |FRAME R ASSY 1 PEREAY
BhiE L — L R#E AT
K110-401602 |TAPPING SCREW 40X 16 3
BRAYE2 40%16
TE2-3003000 |[FRONT HANDLE ASSY 1
i AN N1 - kv
TE2-3003010 |[FRONT HANDLE 1
JAkN\KRIL
TE2-3003020 |[PROTECTOR 1
Ja7Toi3—
K113-401602 |TAPPING SCREW 4.0x 16 2
FSRAYE2 40%16
K232-060250 |SPACER 2
#ETya 6%250
K077-06045K |BOLT M6 X 45 2
TORXZU 7R JL M6 X 45
K210-060000 |SPRING WASHER 2
L EE2 6
K207-060163 |WASHER 6.0 X 1.6 2
FES QCH 60%x1.6
TE2-5012000 |DAMPER 4
BAiRA > 18—
G002-000230 |SPRING 2.6 20 29 2
[E#E/ 3426 20 29
G002-000240 |SPRING 2.6 20 31 2
[E#E/32.6 20 31
TE1-A058000 |REAR STOPPER 2
)7 ARwiN—
G018-000160 |WASHER 5.2 24 2.0 2
v v—52 24 2.0
K055-05016W |BOLT M5 X 16 4
+7 7t yhP3 M5x% 16
R035-001600 |BAND CV-100B 1
fE=/\UK CV-100B

#REF!

(6)




HANDLE ASSY MW RILEET

No. CODE ITEM QTY UNIT PRICE NOTE

=75 E % L1 HE &

1-1 |TE2-1052000 REAR HANDLE ASSY 1
YT7 I\ RILEST

1-1-1|TE2-1007010 REAR HANDLE L 1
1J7/\R)LL

1-1-2|TE2-1007020 REAR HANDLE R 1
1J7/\2KJLR

1-1-3|TE2-1007030 THROTTLE LEVER 1
AAYRILL/N—

1-1-4{TE2-1007040 SAFETY LEVER 1
BEL/IN—

1-1-5|TE2-1007050 LOCK LEVER 1
OyoL/\—

1-1-6{TE2-1007070 LOCK PIN STOPPER 1
Oy oE > Aby/N—

1-1-7|TE2-1007060 ROD 1
Ayk

1-1-8{G014-222004 SLIDE SWITCH 433 1
RATARSWHEIT 433

1-1-9|G010-002160 THROTTLE CABLE 1
2AavkILr—J)L

1-1-10|TE2-1008010 SPACER 1
AR—H—

1-1-11|G003-000030 TORSION SPRING 1.0 14 1
RDYINR10 14

1-1-12|/G003-000040 TORSION SPRING 09 84 1
1)\ %09 84

1-1-13|A002-050004 COMPRESSION SPRING 1
EHE/ AR

1-1-14|K110-401602 TAPPING SCREW 4.0x16 5

ERFYEL2 40%16

#REF!

(7)




HANDLE —/\2RJLER

No. CODE ITEM QTY | UNIT PRICE NOTE
=75 E % L1 HE &
1-2 [TE2-5002000 |FRAME L ASSY 1

B3R 7L —LL$AT
1-2-1(TE2-5002010  |FRAME L 1
BRI —LL

1-2-2|K232-060800 |SPACER 1
#HEJvya 6x80

1-2-3|K164-060000 |NUT M6 1
Urvk M6

1-2-4(G052-000990  |LINE SEAL 1
A=)

#REF! (8)



HANDLE —/\2RJLER

No. CODE ITEM QTY | UNIT PRICE NOTE
=75 E % L1 HE &
1-3 [TE2-5003000 |FRAME R ASSY 1
BRI — L R#ASL
1-3-1|TE2-5003010  |FRAME R 1
FFiIRZL—LR
1-3-2|K232-060800 |SPACER 1
#HEJvya 6x80
1-3-3|K164-060000 |NUT M6 1
Urvk M6
1-3-4(G052-000990  |LINE SEAL 1
A=)

#REF! (9)



